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TEST CERTIFICATION

Lo NG

RrEPUR R " 433535 Gl Dates VT YA Lt g 48601 Pager
et . 2180 Do, ps 1210188
comnonsr o INTERTURBINE AVIATION 250040
LOGISTICS GMBH
i T GRAND PRAYRIE, TX. 5-00035148
i 1 258000
et #: MASLIIOZEGE-5 MF . bave &: NASLI1CG2E08-5 REV.Y

Matwrial Speat AMSS3737P = QH750B/24

Type: AZBO Mili, veniory: ARCELOR/CENTRAL WIRE
Coas: 12322 Procure Soan: NASA003 REV.Y
Shear per NASMI312-13 or ~20
C Mivipm Fesivomontd 95000 PLSL L.
LOaa Lcsac Load Loaa . Lavad
1?0216 123183 124203 12446 1220493
121620 124263 123305 122825 122446
Metallurgical Tests
bovdnens: N/A Grain Size: 6 Decarb: N/A

Metaliurgical, Special Process and Subconiracted Test Information
THREADS INSPECTED PER WMIL-5-887%9C N. 3, ‘ag‘"9b GR MI[L~S8~-7742D A1%k
MAG PERM <2.0 PER ASTM A 342/A 3428 34 MET.
MACRO AND MICROSTRUCTURE SATISFACTORY 6 ?LS
HEAT TREAT PER AMSIZ2739/3E RBY VAR(D #32713
PASSIVATE PER AMS2700C MET.1 T¥Z RY ACTIVE #93173
DEFARS 252.225-70t4 ALT © ONLY AS 1% APPLIES PER P.

BA g2641

CFHIS TEST CERTIFICATION SHALL NOT BE REPRODUCED EXCEPT 1IN FULL WITHOUT
WRITTEN APPROUVAL OF 3-V FASTENERS (0., INC. TESTING LABORATORY
THIS CERTIFICATION SHALL NOY BE USED BY THE CUSTOMER TO CLAIM PRODUCT
ENDORSEMENT BY ANY AGENCY OF THE U.S. GOVERMMENT .
4~V FASTENERS CERTIFIES THAT THE PRODUCH SHIFPPED ON ABOVE PURCHASE ORDER e
WERE MAMUFACTURED, INIPECTED ANB THSTER IN COMPLIANCE WITH ALL APPLICABLE .
PRINTS AND SPECTIFICATIONS. ALL SUPPORTING GOCUMENTATION 1S ON FLLE AT 3-V.
REGISTERED 1350 9001:2000 + ASQIOO SAT GLOBAL CERT-QO28150,
GAGE LODE 1ER65, BAE APPRGOVAL BAE/&E/BOi&S/CAL, AIRRBUS AFPROVAL 30085.
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3V FASTENERS CO., INC. FINAL INSPECTION REPORT
PART NUMBER REV . LOT # LOT SIZE SAMPLE SIZE
NBS1102E08-5 ) 48601 26519 315%20
DESC: OFFSET CRUCIL. F/H F/T PRINT NUMBER SAMPLING PLAN
B/32 X .312 NAS1102 _ NAS4003 TBL XII / S-3
PRINT CHARACTERISTIC | PRINT REQ. ACTUAL Acc. |REJ. | GAGE EQUIPMENT
HEAD MARKING “ o LG = OF% Lobo W VISUAL/ 10X
LENGTH Y. a3V - 2%\ | A0z - . 299 v CALIFER
THREAD PITCH DIA. .1437~.1415 ”\L\Q_g - “\L{ 2.7 v TRI-ROLL
THRERD FUN. DIA. .1437~.1415 '\\_‘w"_’\q 23 Ve TRI-ROLL/RING GAGE
THREAD MAJOR DIA. L1640-.1580 |\, \(o\\_| v MICROMETER
THREAD ROOT RADIUS .0056-.0047 | snee — 0§ L/ OPTICAL COMPARATCR
THREAD MINCR DIA. .1275-.1238 D — JRS ‘_/ TRI-ROLL/OPT.COMP.
GRIP LENGTH N/R /A — CALIPER/OPT.COMP.
GRIP DIAMETER .164 MAX. < VbH v MICROMETER/OPT. COMP
HEAD DIMENSION .270 RBS MIN. > 2710 ,/ CALIPER
THEO SHARP .332-.319 229 —.327 e OPTICAL COMPARATOR
LAND HETGHT .020~-.010 ol — 012 ]// CPTICAL COMPARATOR
RADIUS UNDER HERD .020~.010 . 20 —Ol / OPTICAL COMPARATOR
PROT HEIGHT ({.2671) 0268~.0240 | oor4 0045 v HEIGHT STAND
SOCKET/RECESS DEPTH .078 MAX. < .O1% \// HEIGHT STAND
SOCKET/RECESS WIDTH .215 MAX. L. 2NS o CALIPER/PIN GAGE
30CK./RECESS GRGING .0595~.0480 0555 — 0510 \/‘ PENETRATION GAGE
FIN THD,B/3,RAD, GRIP 32/RA MRAX. 4 KJ‘/RA }/ COMPARATOR GAGE/10X

4 i
FIN. ALL OTHERS 125/RA MAX. £ [35/ PA W COMPBRATOR GARGE/10X
BURRS/SHARP ELGES NONE ALLOWED AONE / VISUAL/10X
BEARING SURF. SQ. N/A ~ A I OPTICAL COMPRRATCR
HEAD ENGLE 101-9% DEG. /OO — z? v OPTICAL COMPARRTOR
INSP. PERFORMED &
ACCEPTED BY: . I%P ‘NSP DATE: /.,Z/ i

TN0E.S |y

REPORT PREPARED BY: DAN HENSCON DATE: January 28, 2009 45329

FORM 11-1, REV 5 03/17/98 i
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Registered unaer Aviarion Logist:
BAB2641 30235560
3V FASTENERS CO., INC. FINAL INSPECTION REPORT PG 2 DF 2 ]
PART NUMBER REV. LOT # LOT SIZE SEMPLE SIZE
9 48501 26519 315320

NAS1102E08-5
ISAMPLING PLAN

DESC: OFFSET CRUCI. ¥/H F/T PRINT NUMRBRER

8/32 X .312 NAS1102

PRINT CHARACTERISTIC PRINT REQ. ACTUAL acc. GAGE EQUIPMENT
CONCENTRICITY: .

HEAD ANGLE TC THD PD .D05 FIM s 2909 o OPTICAL COMPARATOR
| SHANK TO RECESS .016 FIM < ole ‘/ CONCENTRICITY GAGE

INCCMPLETE THREADS .062 MAX <o 62 v OPTICAL COMPARATOR

INSP. PERFORMED & .
ACCEPTED BY: e %/]7& 3\ | PATE: /2~ )8
T LINSF 1,

.06 /| pATE: January 28, 2008 46929

REPORT PREPARED BY! DAN HENS3SON
FORM 11-2, REV 5 ©03/17/%98




Q3173

O F % MAGNETIC

*«K&?‘f ~ INSPECTION, INC.

9356 San Fernando Road, Unit B « Sun Vailey, CA 91352 [ NS
(818) 504-0677 » FAX (818) 504-1559 ’-\,_\{}7’//’
SOLD TO: T
TERMS: net 30
A;Eé CERTHIED 7 DATE AECEWED: R OATE TESTED: - "CUSTGMER P O. T B T PACKAGING METHOD T

DESCRIPTION

MATEMRAL I)MEAT TREAT 7 8TATUS OF:PAATS,

PASSIVATE it v i : v e o ; _
tor e s , dA L0197
MAGNETIC 3PECIFICATIONS . S . S : ‘

Aéceptance Critgfia Lo e o - B : - . o _
‘Accepted | , Rajbcted Accepted | . Rejeclad(Accepied i , Rejected (ccep Rejected [Acc |Acce
T J s S e froTE

meason Pelected o T T B N - . _
ELOURESCENT PENETHANT SF’ECIF’GAT’ONS | . . .
Agceptance Critera R S . _ e S
_Acoepted | . Rajected | Acceotad { " Rejected; Accepted ; ‘Rejected Reecied Rejocled Laccopted | Rsjected Accepted Rejé

N X L ; . R T L v T

feasofi Reisesed T 7 i

foduced except in fuli. This certification: shall not e used by the customer 16
clairn product eridorsement by ary dgency of the U.S. goveriment. Active Mégnetic Inspection ceriities that the
grodudt’ shipped on the above cértification were: processed. inspectad & fested in’compfiance with all anplical¥ie
orints & Bpecifications. All supportihg documentation is on fiie at Active Magnetic Inspection

Tris test certification shall rot be rep




Varco Heat Treating Company 121404
Certification

To: 3VFAST

3V FASTENERS
320 REED CIRCLE

TE

Order No.: 138183 -1
Date: 12/09/2009

Entry Date: 12/02/2008
Page: 1 0of 1

Purchase Order No.: 92713

Packing List No.:

CORONA CA 92879

Material: A-286

Varco Heat Treating is a NADCAP accredited company and complies with iSO 8002.

Quantity 1 Part Number / Part Name / Part Description

Pounds

26,815 NAS1102E08-5
ROUTER NO. 48601
{4 BARS ) 1PAN
NAS1102E08-8
ROUTER NO. 48476
3 PAN

52,044

Heat treég,ting specification:  AMS 2759/3E, CONTROLS ONLY

48

140

Insp. Type Scale Minimum Maximum _ Number Qther

Customer Requirements:
Hardness HRC

Results;
Hardness

34.

HRC 36. 42.

160-180 KSi

Process Steps

Step: 1 ' Process: Age Equipment #:
1325 F for 15 hours minimum. Nitrogen quench.

Step: 2 Process: Inspect Equipment #:
Test and record hardness. ( Sample only ) -

2V

Amount tested: 10
Step: 3 Process: Blast
Glass bead blast in bulk.

Equipment #:

The processing of the material furnished was in conformance to the
requirements of the purchase orger.

p—
B

R V)

Lt
PR IR S ATt
[ Tt P A L}*‘ﬂ‘ﬂti

LEH

G

BA 82641

Richard R. Hatt
Quality Control Manager

Vvarco Heat Treating Company

<2101 Industry Street  Garden Grove CA 92841

Phone: 714-895-1155 Fax: 714-891-2755




iavics Batcn-kNr:

PERYH, ON
ZRIN, CN
DUMAS, AR
LANCASIER, SC

UNION. 'L

MICKLL AND COPRER ALLOY WIRE PRODUCTS \ 2 %ZZ

VHE LEADING MANUFACTURER O .
-2, ON CANADA - Exiail salss@centraiwire.com

FXECUTIVE GFFiCt

SRS SEVCECNTER  epn o gagrg oaen | o0
TEL: 909-657-2105 FAX: 909.843-6061 CERTIFICATE OF CONFORMANCE
‘ . . -
{3V FASTENERS 3V FASTENERS
320 REED CIRCLE 320 REED CIRCLE ;
SOLD | corRONA, AV Nca 92879 1349 SHIP|CORONA, CA 92879-1349
TO LAB TO ;
lusa 08 o lusa - i
CUSTOMER'S PO NO. | TYPE OF CERT : CUSTOMER ORDER NO. . | WORK'ORDER | DATE SHIPPED
{ o ey s Y
16032 :Customer | 129433 : ,-gquﬁﬁégkw 11/12/09

SPECIFICATIONS:
M-001-S/8
10%CR, AMS 5853C BA g2641

CAPABLE OF AMS 5731L, AMS 5732J, AMS 5734K, AMS 5737

oL

5
DESGRIPTION . 2ies SPEC. CLASS HEAT
Cold Heading A286 Melt mill RS S R S ey SN
1/4 HARD Seam Free ArcelorMittal T
.1420 Coils 8td. Country of origin
Techcote FRANCE Qry SHIP
3 canlS vy S 557 ‘ 005

SIS b

c 7 MN 7 ] e P 7 s 7 crR 7 [
.04 1.48 .09 ) .017 < .001 14.79 24 .52
mo cu - co - | AL 7 n o FE B -
1.24 .14 .14 .20 2.30 Balance .007
v ’ Bi PB
.30 ‘. < .g0002 < .0001

AS SHIPPED PROPERTIES:

TENSILE 7 GRAIN SIZE 1 l
101.300 6.000 ; :
KST ASTM” | |
AFTER HEAT TREAT PROPERTIES: S /RUPTURE : MILL CAPABILITY
TENSILE 7 YIELD ELONGATION R/A S/RUPTURE TIME ELONGATION LoAD
168.200 | 137.600 21.000 49.000 1200.000 | 103.200 36.700 70.000
KSI | XKS1 “/ % - % . DEG F - HRS . % RSI -

WE HEREBY CERTIFY THAT THE SAMPLES REPRESENTATIVE OF THIS MATERIAL MEET
THE REQUIREMENTS OF THE SPECIFICATION(S) IN WHICH IT WAS PURCHASED.
/ * DFAR 252.225.701i4 ALT I COMPLIANT *

e RON MATUEWEZSKI, QUALITY CONTROL SUPERVISCR

The materisl as shipped is free from mercury contamination. | certify the
chemical analysis and physical and mechanical test resuits reported above are

correct as contained in the records of the company. /
// :
Very rulv yours, / 7}%_-—-—\/4——;3_., .
// e AUTHOAIZED SIBNATORE
/" ek,

FramQnsiny Tame T CEATA Do




. unpaer Interturbine Aviation Logistics Batch-hir:

.o ST L o —L
A CERTIFICAT DE RECEPTION (P N°C057389/2 |
ﬁ:'ﬂc'el?h';?m'm‘ Inspaction certificate -Ahna‘hmoprﬁfzeugnis‘ Comhe o 5 23 22 ;
D-n-dw .
M’:o‘g 1\;;}:{51 w wire TYPE 3-1 according to EN 10204 : 2004 ?;‘)’;?‘Z":'n T . :
Tel.s 0.8 21 36 09 B Pses D02 23 sew200s
£ax- 2 03 86.2) 31 14 _
'i “l’ , 1 I&Mférfmce . _
ﬁ;,%- _ ¢ TECHALLOY UNICN ) our reference ;950431701
‘ : W 2006486 8:00.22.08 |
' i
%jﬁé - D.3.PRS.010.S ORIG. i
. - Etat de lfvraisan
PR o ¢ 10,285 WIRE ROD il ey _SHAVED
SS A286 (.295%) P . 4100129428
Fadrik . Kr ) ]
prds  3031.330 LB Frcde 4 PI
Gowicht Stuci kzdhl
( comeas ITION CHIMIQUE ¥ potds) c"‘:’é""' .
UL, IOt m &3 ooty ke - QHISObIZA
¢ iMn S R SRR | A | 5 TCr Mo Cu - ICo -~
04 1748 09 < .001 017 | 24.52 | 1479 1.74 14 714
VAT b e 18 lFe .
30 20 530 1< .0001|< .0000¢ .00/ | bal.
L !
)

CARACTERISTIQUES MECANIQUES ET AUTRES ESSAILS / TESTS RESULTS

ETAT DE LIVRAISON

CONMDITION OF DELIVERY

_________ éééié%r’j\&éé---- . roene swostr . o 293 MPA (&3 %\)
GRAIN ASTM. .. .... SIZEASTM. ... ..... : ’/’7 ASTH

HYPERTREMPE 980°1H EAU+VIEILLISSEMENT 720°16H AIR

HEAT TREATMENT OF SPECIMEN 1800°FIH RATER+1325°F 164 AIR

LIMITE ELASTIQUE. rao smescro.2r. . /'3'[ MPA

RESISTANCE ... ... TeASIE STRENGTH. ... . 1124 MPA T
ALLONGEMENT. . . ... sowarion s 0. - 9.6 % e
STRICTION. .. ... .. RED. OF AREA......... 1 650 % L T e ;
. DURETE HB.. ... ... HARGRESS ..o aeane s . 314 HB -‘\'l:’x; _-::":, Bty .'
‘ FLUAGE
SIRESS RUPTURE TEST AT 1200°F (645°C) -
AT 70.000 PSI(4834A) ‘)A
DURFE DE VIE..... TERE. oo 103.2 H
ALLONGEMENT .. .. .. ELOVGATION. ... ... 36.7 %
01.06.09
4 o Signature )
QUALITY MANAGER  J-C. ESTOUP St *’:>714§"r
. . / PAGENS " 1

Voir paae suivante




BP4
Tel : 03 66 21 36 63
Fax : 0366 21 31 14

ArcetorMittal

Usine « Marks - Werk
Stainless & Nickel Alloys Wire
-~ $8160 IMPHY FRANCE

Irnterturbine Aviav:icon I

SB3076117

CERTIFICAT DE RECEPTION
inspection cettificate - Abnahmepriifzeugnis Kl

TYPE 3-1 according to EN 10204 : 2004

V2 3TTN
n°C057389/2
m.‘fcm
15 June 2000

23 Sept 2009

CJ fent
Cus tomer
Kunge

¢/Comnande
Your order H
Ihre Bestell. Ar

%ﬁg!ﬂc&ﬂm
¥ fication
rschrift

TECHALLOY UNION
2006486
D.3.PRS.010.S ORIG,

8 :09.22.08

reference N
thser Auftrag Nr.

950431/01

JL

ETAT HYPERTREMPE 900° + VIEILLISSEMENT 720°16H AIR

HEAY TREATMENT OF TEST SPECIMEN 1850°F 1H WATER+1325°FI6H AIR

LIMITE ELASTIQUE.

RESISTANCE

ALLONGEMENT

STRICTION.
DURETE HB

YIELD STRENGYH 0.21..
TEKSILE STRENGTH. . ... H
LLONGRITON SLR 40. ...

800 MPA
1142 MPA
27.9 %
:52.0%
319 HB

; . FLUAGE
j STRESS RUPTURE TEST AT 1200°F (649°C)
AT 65.000 PSI(4@PA)
DUREE DE VIE
ALLONGEMENT

MATERIAL IS FREE FROM MERCURY, RADIUM.
OR ALPHA PARTICLE CONTAMINATION

"THE WILLFUL RECORDING OF FALSE OR FRAUDULENT
STATEMENTS ON THIS DOCUMENT MAY RESULT IN
PUNISHMENT AS A FELONY UNDER FEDERAL STATUTES™

“MELTING PRGCESS : EF + VAR"
"NO WELDING WITH FILLER METAL HAS BEEN PERFORMED"

ITL
BATCHAND.
GHAND PRAIRIE

BA 82641

"STRESS RUPTURE AND AGE HARDENING AND CHEMISTRY TO MEET
LATEST ISSUE OF AMS 5731, AMS 5732, 5734 AND 5737"
ARCELORMITTAL STAINLESS  NICKEL ALLOYS WIRE CERVIFIES THAT THIS -
MATERIAL WAS MELTED/PRODUCED IN FRANCE. QUALIFYING COUNTRY.
AS REQUIRED BY DFARS 252.225-7014

T
SHHO.

AR

g%‘}‘§uf3ﬁ&§

(& ORIGINAL

BA

(391:257

B N




HKLX

P.O. Box 025263, Miami, FL 33102-5263 « Tel: 305.925.2600 - Fax: 305.507.7191
Plant Location: 10000 N.W. 15th Terrace, Miami, FL 33172 - SITA: MIAMMCR

www.KLXaerospace.com

Shipped From: KLX INC., 4 LOYANG LANE #05-01, SINGAPORE 508914

Material Certification

The items set forth on the purchase order referred to below have been visually inspected

and the dimensions thereof have been measured by us, and based on the aforesaid, as well

as the representation made to us by the manufacturers of the items subject of such purchase

order, we hereby certify that such items are in conformity with all current governmental

and manufacturer’s requirements, specifications, drawings, and conform to the purchase

order requirements. Said items are in new condition and have not been obtained from any

U.S. Government or Military source and are traceable to KLX Aerospace Solutions.

QUANTITY U/M PART-NUMBER

FIRM: AJ WALTER AVIATION LTD

PURCHASE ORDER#: CP15635

CUST REF# ... __ LOT-NUMBER .. Eff Date EXP DATE

100 EA NAS1102E08-5

Inv # 02/18/16

48601

T 7
o =

Jasofi Lewis”
Senior Director, Global Quality

02/18/16

Form 67 Rev 1.0




